
Stantec Consulting Ltd. 
1505 Laperriere Avenue 
Ottawa ON K1Z 7T1 
Tel: (613) 722-4420 Fax: (613) 722-2799 

Stantec 

October 27, 2004 
File: 1634-00545 

Township of Alfred and Plantagenet 
205 Old Highway 17, 
Plantagenet, Ontario 
KOB 1 LO 

Attention: Mrs. ~ l i s e  Campbell, Deputy Treasurer 

Dear Mrs. Campbell: 

Reference: Desktop review and Preliminary Optimization Study 
Lefaivre Water Treatment Plant 

Stantec Consulting Ltd. have been retained by the Township of Alfred and Plantagenet to 
conduct an optimization study with the objective of re-rating the Lefaivre Water Treatment plant. 
The study is being initiated following a request for supplementary water allocation for the 
community of Alfred. 

As outlined in the proposal submitted on June 18, 2004, the objectives of the Optimization Study 
are to verify if the Lefaivre Water Treatment Plant is able to operate at its design capacity under 
all seasonal conditions, to assess the optimal plant performance, assuming that tube settlers 
are installed within the existing clarifier, to identify the modifications to various plant components 
in order to achieve this revised capacity, and to submit a preliminary capital and operation cost 
estimate associated with these modifications. 

I .O DESCRIPTION OF THE EXISTING LEFAIVRE WTP 

The Lefaivre water treatment plant is located at 201 7 Main Street, in the Community of Lefaivre, 
and serves the communities of Lefaivre, Alfred approximately 8 km south of Lefaivre and an 
area west of the Alfred community limits. The water treatment plant began operation in late 
1991 and currently operates in accordance with the Ministry of the Environment (MOE) 
Certificate of Approval No. 9014-5JASMT, appended herewith in Appendix A. As denoted in the 
C of A, the water treatment facility is classified as a surface water treatment plant and is capable 
of treating water at a rated maximum daily flow is 2,900 m3/d, including wastewater. The 
Lefaivre Water Treatment Plant consists of the following components: 



October 27,2004 
Mrs. Elise Campbell, Deputy Treasurer 
Page 2 of 10 

Reference: Desktop review and Preliminary Optimization Study 
Lefaivre Water Treatment Plant 

1 .I Raw Water Intake 

A 500 mm diameter polyethylene pipe approximately 120 m long with an intake crib surrounding 
a 900 mm diameter up-turned flared elbow (UTM zone 18, 508 450 E., 505 495 N.) to provide a 
maximum inlet velocity of 53 mm/s at the design maximum daily flow of 2,900 m3/d. The intake 
includes a 50 mm diameter polyethylene pipe to feed sodium hypochlorite to the intake elbow 
for zebra mussel control. 

1.2 Low Lift Pumping Station 

Concrete block and steel clad building having dimensions 6.0 m x 6.0 m located immediately 
north of the main treatment plant building at the shore of the river housing the following: 

Wet well approximately 5.5 m long x 5.5 m wide x 4 m deep at average river level, 

Two (2) removable inlet screens, 

Four (4) vertical turbine low lift pumps each rated at approximately 12 m TDH as follows: 

(a) Two (2) low lift pumps each rated at 33.3 Us (one pump to act as standby) 

(b) One (1) low lift pump rated at 14.7 Us 

(c) One (1) low lift pump rated at 8.8 Us 

I .3 Raw Water Transmission Main 

Approximately 10 m of 200 mm diameter pipe to transmit raw water from the low lift pumping 
station to the WTP. 

1.4 Water Treatment Plant 

A metal clad building approximately 40 m x 15 m together with an adjoined brick and block 
building approximately 20.6 m x 8 m housing the laboratory workshop, garage, office and 
washroom facilities. The building is located approximately 300 m east of the County Road No. 
15 and Main Street intersection and on the north side of Main Street and on the south shore of 
the Ottawa River. 

1.4.1 Clarifier/Flocculator 
One (1) solids recirculation - reactivator type clarifier/flocculator unit approximately 10.4 m 
diameter x 5 m deep with a by-pass, including flash chemical mixing, coagulation and 
sedimentation chambers with automatic sludge withdrawal and a clarifier upflow rate of 1.75 
m/h. 



October 27,2004 
Mrs. Elise Campbell, Deputy Treasurer 
Page 3 of 10 

Reference: Desktop review and Preliminary Optimization Study 
Lefaivre Water Treatment Plant 

1.4.2 Hiqh Rate Filters 

Two (2) 3.65 m diameter x 3 m high double compartments (total 4 compartments) dual media 
(anthracitelsand) filters, each with a common integral backwash storage tank for automatic 
backwashing, backwash troughs, air surface wash and underdrain system each capable of 
operating at a filtration rate of 11.6 m/h or 5.8 mlh with both filters in operation. 

1.4.3 Clearwell 
One (1) clearwell with two (2) treated water cells each approximately 11 m long x 10 m wide x 3 
m deep with a total volume of 660 m3. 

1.4.4 Hiqh Lift Pumps 

Two (2) district high lift pumping installations for Lefaivre and Alfred area water distribution 
systems with a valved off connection between the two systems as follows: 

1.4.4.1 Lefaivre System High Lift Pumps 

Two (2) end suction centrifugal pumps rated at 12.5 Us at 31.7 TDH (one (1) standby); 

One (1) end suction centrifugal (fire) pump rated at 50 Us at 79.2 TDH. 

1.4.4.2 Alfred System High Lift Pumps 

Three (3) double suction centrifugal pumps rated at 15 Lls at 79.2 m TDH. (one (1) 
standby). 

1.4.5 Chemical Feed System 

Chemical feed system consisting of chemical pumps, storage tanks, piping and associated 
appurtenances to dose alum, polyelectrolyte, soda ash, fluoride and sodium hypochlorite 
solutions as follows: 

1.4.5.1 Alum Feed System 

Two (2) chemical feed pumps (one duty, one standby) each rated at 37.8 Lph at 345 kPa 
dosing alum solution from day tank to raw water piping before the static mixer, 

One (1) 9,100 L liquid alum storage tank, and 

One (1) 450 L day tank. 



October 27,2004 
Mrs. Elise Campbell, Deputy Treasurer 
Page 4 of 10 

Reference: Desktop review and Preliminary Optimization Study 
Lefaivre Water Treatment Plant 

1.4.5.2 Polyelectrolyte Feed System 

Two (2) chemical feed pumps (one duty, one spare) each rated at 37.8 Lph at 345 kPa 
dosing polyelectrolyte solution to either before the static mixer or to the flocculator zone 
inlet, and 

a One (1) make-up system with a mixer and a 1,090 L tank and two (2) 1,090 L day tanks 
all complete with piping and controls. 

1.4.5.3 Soda Ash Feed System 

a One ( I )  chemical feed pump rated at 37.8 Lph at 345 kPa dosing soda ash solution to 
the raw water line at the low lift pumping station and/or before the static mixer ahead of 
the clearwell, and 

One (1) make-up system with a mixer and a 1,090 L tank, one (1) 1,090 L aging tank 
and one ( I )  1,090 L day tank, complete with piping and controls. 

1.4.5.4 Fluoride Feed System 

One (1) chemical feed pump rated at 3.78 Lph at 1,100 kPa drawing hydrofluosilicic acid 
from a shipping container on a weigh scale in a separate ventilated room and dosing 
solution before the static mixer ahead of the clearwell. 

1.4.5.5 Sodium Hypochlorite Feed System 

Three (3) chemical feed pumps: 

a One (1) for pre-chlorination dosing to either the raw water line at the low lift pumping 
station or the splitter box ahead of the filters rated at 7.56 Lph at 670 kPa, 

One (1) rated at 6.94 Lph at 670 kPa for post-chlorination before the static mixer ahead 
of the clearwells, and 

One (1) rated at 3.78 Lph at 1000 kPa for post-chlorination of the Alfred transmission 
main. 

a Zebra mussel infestation control facilities complete with pre-chlorination line extending to 
the intake, including associated valves, piping and monitory and control systems, 



October 27,2004 
Mrs. Elise Campbell, Deputy Treasurer 
Page 5 of 10 

Reference: Desktop review and Preliminary Optimization Study 
Lefaivre Water Treatment Plant 

Three (3) day tanks complete with piping and controls, two (2) 450 L capacity and one 
( I  ) of 150 L capacity, 

Two (2) chlorine residual analyzers, one (1) pH analyzer, one ( I )  fluoride analyzer and 
one ( I )  turbidity analyzer complete with continuous sampling system and associated 
piping. 

1.4.6 Meterinq 

Three (3) water meters located as follows: 

Two (2) water meters at water treatment plant, one (1) each for Lefaivre and Alfred 
treated water systems, 

One (1) water meter at an on-line valve chamber at the westerly limit of village of Alfred. 

1.4.7 Sludcle and Backwash Water Handlincl System 
One ( I )  tank, 48 m3 volume, for equalization of backwash flow; 

One (1) tank, 16m2with variable depth, for settling of backwash and clarifier solids; 

One (1) tank, 77 m3 volume for decanting of supernatant from clarifier sludge and filter 
backwash water including recirculating piping to the low lift pumping station and 
discharge piping to the Ottawa River. 

1.4.8 Standbv Power Facility 

A 125 kW Diesel engine standby power generator set and associated equipment located 
in a separate room of the building enclosure. 

1.4.9 A~~urtenances 
Including piping, electrical and mechanical works, plumbing and ventilation, yard piping, 
instrumentation and control and metering equipment. 



October 27,2004 
Mrs. Elise Campbell, Deputy Treasurer 
Page 6 of 10 

Reference: Desktop review and Preliminary Optimization Study 
Lefaivre Water Treatment Plant 

2.0 PROPOSED OPTIMIZATION 

Upon review of the existing design capacity of the Lefaivre Water Treatment Facility, it has been 
determined that the plant is capable of being upgraded from 2,900 m31d to approximately 
4,480 m3/d. This increase in capacity is achieved through the installation of tube settlers and 
supports within the existing clarifier and the following process upgrades: 

Increase diameter of raw water inlet cone from 900mm diameter to 1200mm diameter, 
this in turn will decrease the inlet hydraulic velocity below 0.075mls. 

Replacement of the two (2) existing submersible low-lift pumps with two (2) new 20HP 
low-lift pumps and modification of associated piping. 

In order to meet the Community of Alfred water demands, it is proposed to replace the 
impellers of the three (3) existing 30HP Alfred high-lift pumps or replace the existing 
high-lift pumps with two (2) new 40HP pumps. (pump upgrade selection shall be 
completed during final design stage) 

Additional modifications to the clarifier will include optimization of existing inlet piping to 
ensure safe hydraulic loading velocities in compliance with the manufacturers input and 
outlet weir to increase discharge capacity. 

Installation of baffles within existing clearwell, in order to achieve sufficient chlorine 
contact time in compliance with 0. Reg. 170103. 

Please note that based on the information provided, the Lefaivre High Lift pump will not require 
any upgrades, as the additional pump capacity is dedicated to the Community of Alfred drinking 
water system. 

In addition to the proposed process modifications the following upgrades will be required to 
ensure compliance with the Safe Drinking Water Act, Ontario Water Resources Act and the 
current electrical code. 

Coaclulant feed system 

At the optimized rated plant capacity, coagulant demand will essentially be nearing the chemical 
feed pump rated capacity and as such leaving no flexibility. Therefore it is recommended to 
replace both coagulant feed pumps with a system capable of providing the required demand. 



October 27,2004 
Mrs. Elise Campbell, Deputy Treasurer 
Page 7 of 10 

Reference: Desktop review and Preliminary Optimization Study 
Lefaivre Water Treatment Plant 

Sodium Hypochlorite feed svstem 

Under the current operating conditions, during a clarifier bypass in the winter (emergency 
situation), water is discharged with a free chlorine residual of approximately 3.4 mg/L. Although 
the 3.4 mg/L free chlorine residual does not exceed the current water quality standards (4.0 
mg/L), it has raised some concerns from local residents regarding taste and odor. As such 
upon completing the aforementioned process upgrades the free chlorine residual will not exceed 
1.5 mglL, under worst-case scenario, and therefore eliminating any concerns. 

The following table outlines the free chlorine residual to be maintained within clearwell during 
normal operating and emergency conditions: 

It is our recommendation to retain the existing Sodium Hypochlorite feed pumps, however 
replacement of the existing pump heads is anticipated. 

Polvmer feed svstem 

In order to accommodate the increase rated capacity of the water treatment facility, it is 
recommended to replace both existing polymer chemical metering pumps and storage tanks to 
conform with the optimized flow requirements. 

Soda Ash feed svstem 

To accommodate the increase rated capacity of the water treatment facility, it is recommended 
to upgrade the soda ash feed system through the addition of two (2) new soda ash feed pumps 
and replacement of the storage and mixing tank. 



Stantec 
October 27,2004 
Mrs. Elise Campbell, Deputy Treasurer 
Page 8 of 10 

Reference: Desktop review and Preliminary Optimization Study 
Lefaivre Water Treatment Plant 

Standby Power (Generator) 

As outlined in the Electrical Service Load Study prepared by Stantec, appended herewith in 
Appendix C, the existing 125kW diesel generator is not capable of supporting the WTP's worst 
case scenario and as a result must be upgraded to at least a 150kW genset. Even though the 
150kW genset will be sufficient for present upgrades, the genset will not allow for any further 
upgrades. Therefore it is our recommendation to upgrade the existing 125kW genset with a 
200kW or 250kW genset. Please note that the propose genset has a larger foot print and as 
such would be installed in an exterior enclosure, outside of the existing building. The relocation 
of the genset will occur due to the inability to house the larger genset within the existing 
electrical room. 

2.1 Plant Deficiencies 

The following deficiencies have been identified during the review of the existing water treatment 
facility and should be addressed as part of the proposed upgrades: 

Upgrade polymer feed system, as both pumps are operated simultaneously as duty 
pumps and currently deficient of one (1) standby pump. 

Upgrade soda ash feed system, as there is only one (1) duty metering dosing pump and 
no standby pump. 

However not required, in order to properly account for wastewater production and/or 
requirement for treatment, it is recommended to install a flow meter on the existing 
sludge management and backwash water handling system discharge piping, to the 
Ottawa river. 

Although the existing SCADA system is capable of meeting the requirements of the 
proposed upgrades, it will in turn be limited to any further upgrades (ie. addition of future 
input/output points). 

The existing fire pump dedicated to service the Community of Lefaivre may not be 
compliant with fire flow demand and as such additional investigation may be required to 
properly address this noted deficiency. 



October 27,2004 
Mrs. Elise Campbell, Deputy Treasurer 
Page 9 of 10 

Reference: Desktop review and Preliminary Optimization Study 
Lefaivre Water Treatment Plant 

3.0 DESIGN CRITERIA 

The following documents were utilized in the review of the existing water treatment facility and 
evaluation of the design criteria for the proposed upgrades: 

Ministry of the Environment, 1986, Guidelines for the design of Potable Water 

Ministry of the Environment, May 2003, Ontario Regulation 170103 made under the Safe 
Drinking Water Act, 2002 - Drinking Water Systems. 

Ministry of the Environment, April 2003, Procedure for Disinfection of Drinking Water in Ontario. 

4.0 COST ESTIMATE 

Capital Costs 

The following table summarizes the preliminary construction costs associated with the upgrades 
to the Lafaivre Water Treatment Plant; refer to Appendix B for further details: 

Preliminary Construction Cost Estimate 

Raw Water Intake 
Low Lift Pumps 
10.4 meter diameter Clarifier 
Clearwell in Lefaivre and Elevated Storage Tank in Alfred 
Alfred High Lift Pumps 
Standby Power (Generator) 
Chemical feed system 
Allen Bradley PLC 

Total Cost (excl. GST, Engineering & Contingencies) 

Operatinq Costs 

Upon examining the operating costs for the proposed optimized plant, we can assume that the 
fixed costs, such as heating, chemical testing and labor, would not increase significantly, as 
there is no additional equipment to be maintained. While consumable, such as chemical 
reagents would increase proportionally to the total flowrate. 



October 27,2004 

I Mrs. Elise Campbell, Deputy Treasurer 
Page 10 of 10 

I Reference: Desktop review and Preliminary Optimization Study 
Lefaivre Water Treatment Plant 

I Based on 5.5 centslkwlh, it is anticipated that electricity costs will increase by approximately 
$4,000 per year due to the increased capacity of the low lift pumps and two (2) Alfred high lift 

I pumps. This increase will not be effective until the completion of plant optimization 

While taking into account the operating costs, consumable and electricity, it is anticipated that 

I the overall operation costs per resident will increase over the short term however will decrease 
as additional residents are serviced. 

I 
Should you have any questions regarding the above information, please do not hesitate to call 
the undersigned. 

I Sincerely, 

STANTEC C O B T D .  

I Fernand ~ i c a i r e z ~ ~ ,  MPM 
Senior Associate 
Tel: (61 3) 724-4386 

I 
Fax: (61 3) 722-2799 
fdicaire@stantec.com 

I mpt w : ~ a d i v e \ l 6 3 4 ~ M ) 5 4 5 ~ o p t i m z a t i o 0 ~ w t p ~ s t u d y ~ l e f a i M e \  



Ministry Ministgre 
of t h e  d e 
Env i ronmen t  I JEnv i ronnemen t  

AMENDED CERTlFlCATE OF APPROVAL 
MUNICIPAL AND PRlVA TE WATER WORKS 

NUMBER 9014-5JASMT 

Ontario 

Tlle Corporatioil of the Townsllip of Alfred and Plantage~let 
PO Box 350 
Plantagenet, Ontario 
ICOB ILO 

Site Location: Lefaivre Water Treatnlent Plant 
20 17 Main Street 
Alfred and Plantagenet Township, United Cou~lties of Prescott and Russell 

You hcrve applied in accordance with section 52 of the Ontario Water Xesotlrces Act for approval of 

a surface water treatixent plant, serving the hainlet of Lefaivre and the village of Alfi-ed, located on tile south 
side of the Ottawa River in the hamlet of Lefaivre, approxilnately 300 n1 east of the illtersections of County 
Roads 24 and 15, rated at a maximum daily flow of 2,900 rn3/day, consisting of the following: 

PROPOSED WATER WON< UPGRADES 
[as per application for approval dated December 3, 2002) 

Clearwell 
extend inlet piping at both treated water cells and install two sections of 3 111 lollg perforated PVC diffuer 
pipe located at the cell comer opposite to the suction outlet; 

300 Inn1 diameter flap gate check vaIve at clearwell overflow pipe outlet inside storm manhole no. 1; 

Residue Management System 
abandon the backwash water recirculation pipe to low Iift punlp station by removillg a shear gate and 
plugging the pipe with a 300 diameter blank flange; 

High Rate Filters 
- 150 ~ l l m  diameter Glter-to-waste piping, at each of the 4 filter compartments, complete with air release 

valves and salnpIing taps; 

- two (2) turbidity analyzers, one at each of filter effluent line; 

Sodium Hypochlorite Feed Svstein 
- two (2) cl~emical feed p u l ~ ~ p s  (duty and standby), each rated at 4.4 L/ix, for pre-cl~lorination dosing 

Page 1 - NUMBER 90 14-5JASMT 



s o d j ~ ~ n ~  1~ypochlo~-ite solution to one or a combination of: the raw water line at the low lift pumping 
station, the splitter box ahead of the filters, or the zebra 111usse1 control illjection point; 

two (2) chemical feed puinps (duty and standby), each rated at 4.4 Llhr, for post-chlorination dosiilg 
sodiunl hypochlorite solution before the static mixer ahead of t11e clearwclls; 

two (2) chemical feed pumps (duty and standby), each rated at 1.4 L/hr, for post-chlorination dosing 
sodium l~ypochlorite solution to the Alfi-ed tra~lsmittion main; 

three (3) 100 L day tanks, at each of the chlorination systems; 

- 260 mnl high concrete coiltailunellt curb, at chlorine solution talks area; 

Soda As11 and Polyelectrolyte Feed Systems 
- 240 lnin high concrete co11tailllnellt curb, at polyelectrolyte and soda ash mixing tanks area; 

230 111111 lligll concrete contailullent curb, at polyelectrolyle and soda ash day tailks area; 

i~lcludi~lg app~~rtenances, electrical, mechanical and instrumentation, all in accordance with the application for 
approval dated December 3, 2002, plans and supporting illfonnatioll submitted by Stantec Consultirlg Limited, 
consulting engineers. 

EXISl ING WATER WOliKS 
(as approved under Cei-tificate of Approval No. 5025-5D2HRV issued August 16,2002) 

Raw Water Intake 

- a 120 m long, 500 111111 diameter polyethylene with an intalte crib sun-ounding a 900 111111 diameter 
up-turned flared elbow intake extending 100 m into the ~ t t a w k  River, located adjacent to the water 
treatmeilt plant approximately 300 m east of County Road 15; including a 50 mm dianleter polyethylene 
pipe to feed sodium hypocl~lorite solution to the intake for zebra mussel control; 

Low Lift Pumping Statioil 

- a co~lcrete block and steel clad buildil~g having dimensions 6.0 111 x 6.0 m located immediately north of 
the mail1 treatment plant building at the shore of the Ottawa River WAD 27; UTM Zone 18; 505195.00 
E; 5053550.00 N) housing the following: 

wet well approximately 5.5 rn long x 5.5 m wide x 4 111 deep at average river level, 

two (2) reinovable inlet screens, 

four (4) vertical turbine low lift purnps each rated at approximately 12 m total dynaluic head 
(TDH) as follows: 

I Page 2 - NUMBER 90 14-5JASMT 



two (2) low lift pumps each rated a1 33.3 L/s (one duty, one st.andby) 

one (1) low lift P L I I U ~  rated at 14.7 Lls 

one (1) low lift puinp rated at 8.8 Lls 

I Raw Water Transmissioil Main 

- approximately 10 in of200 111111 diameter pipe to transinit raw water fiom the low l i f t  pumping station to 

I the WTP, complete with chemical i~ljectioll points fool pH adjustment, coagulallts and sodiulll 
hypochlorite, and in-line static n~ixer 

Water Treatlnent Plant 

- a lnetal clad building approximately 40 111 x 15 n~ together with an adjoined brick and block buildillg 

B approximately 20.6 nl x 8 nl housing the laboratory, workshop, garage, office and washroom facilities 
located approxiillately 300 m east of the intersection of County Road No. 15 and Main Street on the 
north side of Main Street, on the south shore of the Ottawa River (NAD27; UTM Zone 18; 508 190.00 E; 
5053800.00 N). 

I 
Clarifier/Flocculator 

one (1) solids recirculation - reactivator type clarifier/flocculatol- unit approxilnaiely 10.4 111 diameter x 
5 r2 deep with a by-pass, including flash chemical mixing, coagulatio~l and sedi~llel~tation chambers wit11 
auiolllatic sludge withdrawal and a clarifier upflow rate of 1.75 d h .  

I I-Iigh Rate Filters 

- two (2) 3.65 m diameter x 3 111 high double co~llpartmeilts (total 4 comnpartments) dual inedia 

I (anthracilelsand) filters, each with a cornlnon integral bacltwash storage tank for autonlatic backwashing, 
bacltwash troughs, air surface wash and underdrain system each capable of operating at a filtration rate 
of 11.6 nl/h or 5.8 nl/h with both filters in operation. 

I - 
one (1) clearwell with two (2) treated water cells each approsi~llately 11 111 long x 10 in wide x 3 111 deep 

with a total volunle of 660 mi. 

( High Lift Pumps 

I - two (2) district high lift punlpiilg installations for Lefaivre and Alfred area water distributioll systems 
wit11 a valved off comectioll between the two syste~lls as follows: 

I Lefaivre System High Lift Pumps 

I Page 3 - NUMBER 90 14-5 JASMT 



- two (2) end suction centrifugal purn])s rated at 12.5 L/s at 3 1.7 TDH (one ( I )  standby); 
- one (1) end suction ceiltrifugal (fire) pmnp rated at 50 Lls at 73.2 TDH. 

- Alfred System High Lift Pu~nps 
- threc (3) double suctio~l centrifugal pumps rated at 15 Lls at 79.2 111 TDII. (one ( I )  

standby). 

Chemical Feed Systems 

chemical feed systenl consisting of chen~ical pumps, storage tanks, piping and associated appurtenances 
to dose alum, polyelectsolyte, soda ash, fluoride and sodiunl hypochlorite solutions as follows: 

Alum Feed Systein 
- two (2) chemical feed pu~nps (one duty, one standby) each rated at 37.8 Lph at 345 kPa dosing 

alunl solution from day talk to raw water piping before the static mixer, one (1) 9,100 L liquid 
alunl storage tank, and one (1) 450 L day tank. 

Polyelectrolyte Feed System 
- two (2) chemical feed pumps (one duty, one spare) each rated at 37.8 Lph ar 345 kPa dosing 

polyelectrolyte solution to either before the static mixer or to the flocculator zone inlet, and one 
(1) make-up s~~s t e in  with a mixer and a 1,090 L tank and two (2) 1,090 L day tanks all complete 
with piping and controls. 

Soda Ash Feed System 
- one (1) che~llical feed pump rated at 37.8 Lph at 345 kPa dosing soda ash solution to the raw 

water line at the low lift punlping stalion and/or before the static mixer ahead of the clearwell, 
and one ( I )  make-up system with a mixer and a 1,090 L tank, one (1) 1,090 L aging tank and one 
(1) 1,090 L day tank all coinplete wit11 piping and controls. 

Fluoride Feed Svsteln 
- one (1) chemical feed punlp rated at 3.78 Lph at 1,100 kPa drawing l~ydrofluosilicic acid from a 

shipping container on a weigh scale in a separate ventilated room, dosing solution to the raw 
water inair1 before the static mixer ahead of the clearwell. 

Sodium Hypochlorite Feed System 
- three (3) cl~emical feed pumps: 

- one (1) for pre-chlorination dosing to one or a combination o t  the raw water line at the low lifi 
pulnping station, the splitter box ahead of the filters, or the zebra mussel cor~ttrol illjectioll point; 
rated at 7.56 Lph at 670 kPa, 

I - one (1) rated at 6.94 Lph at 670 kPa for post-cl~lorination before the static mixer ahead of the 

Page 4 - NUMBER 9014-5JASMT 



clearwells, and 

I one (1) rated at 3.78 Lpll at 1000 ltPa for post-chlorination of the Alfi-ed transmission main 

and a zebra mussel infestation control facilities conlplete with pre-chlorination line extendillg to 
the intalte, and illcludi~lg all associated valves, piping and n~oiljtory and control systems; three (3) 
sodiun~ I~ypocl~lorite day storage tanks conlplete with piping and controls, two (2) 4S0 L capacity 

I and one (1) of 150 L capacity 

Water Quality Monitoring 

I two (2) chlori~le residual analyzers, one (1) pH analyzer, one (1)  fluoride analyzer and one (1) turbidity 
analyzer coinplete with continuous salnpling system and associated piping 

I Flow Metering 

- tlzree (3) water meters located as follows: 

- two (2) water meters at water treatment plant [one (1) each for Lefaivre and Alfred treated water 
systen~s] 

- one ( I )  water meter at an on-line valve chamber at the westerly linlit of village of Alfred. 

Residue Manaeenlent System 

- one (I) tank, 48 m) volume, for equalizatioil of backwash flow; 

one (1) tank, 1 6 d  with variable depth, for settling of backwash and clarifier solids; 

one (1) tank, 77 d volume for decanting bf superilatant from clarifier sludge and filter backwash water 
iilcludiilg recirculating piping to the low lift pumping station and discharge piping to the Ottawa River. 

Sanitary Sewage System 

one (1) septic tank and tile bed systenl for W.T.P. sanitary sewage disposal. 

Standby Power Facility 

- a 125 kW Diesel engine standby power generator set and associated equipment located in a separate 
room of the building enclosure. 

and including all piping, electrical and mechanical works, plumbing and ventilation, yard piping, 
instrumelltation and control and metering equipment; 

) all in accordance with the Engineer's Report entitled ''Townsl~ip of Alfred-Piantagenet - Lefaivre Water 

Page 5 - NUMBER 90 14-5 JASMT 



Treatment Plant - Engineer's Report", prepared by Stantec Consulting Limited and dated November, 2000, alld 
any additiollal infoi-mation and documentation that may have been provided in support of the Repoli. 

I 
For the purpose of this Ceriijicate ofAppovul und r11e terms rind condiiions spec7jied be lo^,^, ti2efollol1)iri~ 

I 
dejir7itions upply: 

I (1) "certificate" means this entire certificate of approval document, issued in accordallce with Section 52 of 
the Ontario Wuter Resources Act, and includes the schedules to it, if any, and ally applicatiolls for 

I approval for which certificates of approval have previously been issued, and supporting inforlllatioll to 
the applications; 

I (2) "Director" illeans any Ministry employee appointed as Director pul-suant to Section 5 of the Ontario 
Wuter Resources Act; 

I (3)  "Ministry" means the Ontario Ministry of the Enviroimlent; 

I 
( 4 )  "Owner" means the Corporation of the Townsl~ip of Alfl-ed and Plantagenet, and iilcludes its successors 

and assignees; 

I (5) "works" means the water works described in this certificate and in the supporting docunlentation 
included in the Engineer's Repol< for Water Works, to tlle extent approved by this certificate; 

I (6) "water treatment plant" ineails the entire water treatment system, including the water intake facilities, 
and ally water storage facilities associated with the water treatnlellt plant; 

(7) "water treatment or distribution system" means a system for collecting, produciilg, treating, storing, 
supplyiilg or distributing water that includes one or more water works; 

1 (8) "quarter" meails the tluee-month period begi~liliilg on January 1, April 1, July 1 and October 1 in each 
year; 

) (9) "~naxiinum flow rate" means the maximum rate of water flow for wl~iicb the plant or process unit was 
designed; 

) (10) "contact time" ineans the detention time Tl0 which is the time for 10% of the water (tracer) to pass 
tlxough the process unit, storage reservoir or pipe; 

1 (11) "operating authority" means the Ontario Clean Water Agency, hired by the Owner to operate the 
works, and i~lcludes any subsequent operating authority hired by the Owner in the future to operate the 

I works. 

i Page 6 - NUMBER 90 14-5JASMT 



I'ou nre 17ereky notified ikaf  Ilzis al~proval is iss.z.ied lo yo1.c subjecl to 1he te~117s and col?ditions oullined beloVli. 

TERMS AND CONDITIONS 

1. PERFORMANCE 

1.1 The Owner shall ensure that, subject to Conditions 3.1 through 3.14, the water treatlnent or distribution 
system is operated and maintained in such a manner, and with such facilities that water supplied to the 
consumers serviced by the systeln satisfies the requirements of the "Ontario Drinking Water Standards", 
dated January 2001, as amended fi-om time to time. 

1.2 The Owner shall ensure that, subject to Conditions 3.1 through 3.14, the water treatment plant is 
operated to treat water at a rate not exceeding the lnaxinlum flow rate of 2,900 n</d (total). 

(a) The Owner shall have and maintain a valid Perinit To Take Water; 

(b) The Owner shall submit an application for ail ame~~dment  to this certificate when the approved 
maxiinunl flow rates exceed the flow rates specified in the valid Permit To Take Water. 

1.3 The Own-r shall ensure that the flows into the water tl-eatment plant do not exceed the lnasimum flow 
rate(s) set out in Condition 1.2, except: 

(a) where ~~ecessary  to meet an unusual water demand for fighting a large fire, or 

(b) where necessary for the purpose of lnainte~~ance of the works and essential to its efficient 
operation, 

and provided that the treated water quality satisfies the requiren~ents set out in the Ministry Procedure 
B13-3 entitled "Chlorination of Potable Water Supplies in Ontario", dated January 2001, as amended 
fro111 time to time. 

1.4 The Owner shall ensure that the disiilfection facilities in the water treatment plant are operated and 